(FER#HER) BAN(O kAR

BRIREES M4
2024- 00105 SEJOws
2024~ 00805 £ S F=RURALE (178 - 278)
2024- 00905 EAi=XURAIE = (178-278)
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INSPECTION CERTIFICATE

701-4264 m E ﬁjz %ﬁ %E

i LI R 38 F A T R AR T £ BRi2602-1

Sheet No. 165631-4-1
REHY I LR ED! . ; 2
B8 ‘ ~ = Date of Issue 2024. 6. 21
M A H & |JIS G 3532 fkiR . kX I4v—F5/
Specification Low carbon steel wires KIRIH - £—0LE80  538-0041 KIRHEBRESEIL3TEIES S
ﬁﬁ X %E-"‘::?" = ~/7 iJ— FF_ﬁﬁ*ﬂﬁ TEL 06-6961-1751 (4%X) FAxr 06 5981"‘1.?531—
Type SWM-P Wire Techno Ltd. jf';;': VT
ﬁ ?sz 2 60mm 3-3-8 IMAZUKITA TSURUMI-KU US}\K!\ 533 0041 JﬁPkH
Ea;;ter AABESRM TR TS
Quantity 1 , &= i
Tlﬂtl ]\ g‘ % DDE%@& i
Weight 1, 000. 00kg Manager of Quality Control. )()i _ W/
Ttem " Z BliRaM & #®y i HE R
Diameter Tensile Reduction Twist Appear
- 5;;;:::;1 of ;Zrea Test ance HMEE i &=
Spec, 2.54 540 30 Charge No. Note
Lot. No. = e =
2. 66
10700012408-001 2.517 737 57 good good 862071

T Lais i goemdos) fi |
1: & ! 1 -\ w—
] e (<) =<_IM )
s - T PREEREEDE | T
Hzs/\A T gt dodk 33k 218 v 7 A%
B b5 Chemical Compotision (%)
S ABIES mE | REES [ 5i M P s B | B/N
. ; X100 | X100 X100 | X 1000 | X1000 ppm 0.4
Mill Name Material | Charge No. - - 60 e ~ ol o~ wl~" 14
SWRM6K 862071 5 20 55 12 10 45 0.8
AREEERAEHt

GODO STEEL, LTD.




E ' ; "E %
REZER: 116070528 N S S rors & o1
WiHrvaehl) ERIS [ k44 yunwhit-
T 675-0155 B E &
% N
ER&H nE (HE - t2HD)
E iﬁ ﬁﬁ] % i = g 4 (% x 1 00, P. 8. %x1000)
& S i M n P s
SWM-P JISG3532 642364 4 K 21 13 1
A% PE LN PR SEERH WBERR LEEE
21606T1006_3 2. 90 2 1,600 2016 8 7 B 20 R| 2016 & 7 B 21 RA| 2016 8 7 B 21 H
B RHA
WA 5l 7 &
£ R0 <+ & b E R El B3l R W E Bl ik & & I ®Y B &R 0.2% W A g e N
C mn ) = ( N ) N/ mi ( % ) C % ) ( N ) N/ mi
Ell:@ﬁ@ 2.~B4 5':10 N 3?\:0
2,96
| 2.85% 6.38 9 4,743 143 58.7 G00D GOOD  [SHRHG
! .85 6,38 J 4,176 149 57,4 600D 600D  [SWRHSG
Al A *ﬁﬁ(l@ﬁ)“ﬁ@ﬁﬁg’d
= = EHGI Y L NCEVE: | B P R
- 73 { | g % ,5__—“;1 ‘} C ORI ,T:,I_.f.'l?.‘f. (’)""’ th {:_:_:'j; -
R (& &

HENT T ST

HAENA 2B K&
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701-4264
] L 5L 38R P o R Y T £ 26021

HAsttY o EREHY

INSPECTION CERTIFICATE

mOE R M ®

Sheet No. 165631-2-1
T B
Date of Issue 2024.6. 21

@ M MM |JIS G 3532 skiR Xt 1v—5745/
Specification|Low carbon steel wires AIRTH - E—0EE  538-0041 KIEHEEARS2IL3TEHIESE
! 2 h ) — FRRe TEL 06-6961-1751 (%) FAX-06-696151758:%,
. WESS L= el
Type SHM-P Wire Techno Ltd. ;7o 7 "5
o 3. 20m 3-3-8 IWAZUKITA TSURUMI-KU OSAKA'538-0041 JApAN
Diar\neter ' HAREERRRTRIELS -~ ':
Qé 24 9 il il
uantity ! '
TN SR EHER
. 2,013. 00kg Manager of Quality Control. >
Weight g Q y A
I R 1E ElE fky i #ia
tem Diameter Tensile Reduction Twist Appear
o S";r/::;h of :“rea Test ance HMEE ik =
Spec. 3.12 540 30 Charge No. Note
Lot. No. = ~ =
3.28
10800004590-001 3. 14 691 65 good | good 832262
10800004590-002 3.14 718 64 good good 832262
FREE (Bllwix] & |9
S 4
) (1D (45) e
= S 22 hit
= PR EREA DG T,
sty P BT
Q.
~ {bZRR Sy Chemical Compotision (%)
P4 s | WMES [ 51 ™ P S B | BN
- . X100 | X100 X100 | X 1000 | X1000 ppm 0.4
Mill Name Material | Charge No. - = e ~ ) ~ ool o~ 0l~" 18
SWRMEK 832262 5 21 53 14 9 40 0.7
BRI EH

GODO STEEL, LTD.




701-4264
I L R 0 A T R ARET £ BH2602-1

kXt osXEHY

INSPECTION CERTIFICATE

m E K B’ £

Sheet No. 165631-1-1
H7r A
Date of Issue 2024.6. 21

& FI B B |JIS G 3532 &k e ILv—FH )
Specification|Low carbon steel wires KIRTIH - £—MiEE  538-0041 KIRH#BE RS2 3THIESE
W e o5 — FREE TEL 06-6961-1751 (t) QMHWﬁW
Type SWM-P Wire Techno Ltd. |17 i
R & 4. 00mm 3-3-8_ INAZUKITA. TSURUMI-KU OSAKA538-0041 JAP&N
Ega;;ter ] Eiiiﬂé?%iﬁ*&iﬁzfiﬁmfjiﬁé ;;
il
Quantity ) R q
Wi 7\ g- é DDEEE .
Weight 9, 000. 00kg Manager of Quality Control. )18 ‘ (Z24i424}¢{;,/
N EL o &Y dal i )
Ttem Diameter Tensile Reduction Twist Appear
Sht‘r/eng';h of gAﬁrea Tost ance BmES i =
e [T,
Spec. 3.92 540 0 Charge No. [ Note
Lot. No. 2.08
10600017133-001 3.94 608 68 good good 832327
10600017133-002 3.94 577 70 good good 862070
10600017133-003 3.94 597 70 good good 862070
10600017133-004 3.94 593 70 good good 862071
10600017133-005 3.94 610 70 good good 862071
110600017133-006 3.94 613 69 good good 862071
10600017133-007 3. 94 590 69 good good 862071
10600017133-008 3.94 585 69 good good 862070
10600017133-009 3.94 587 69 good good 862070
_"F— i_li.i;.l":"-l. e (A E s 2 1-" L - =3 |
piv/ 0, P R
- = B E T T
B O HR&H T s T vJ"E?Ifgr
Jiihy
A=%:3 Chemical Compotision (%)
T4 wiE | REES C si Mn 3 S B B/N
Mill Name Material | Charge No,| X100 | X100 ) X100 1 100011000 |  ‘pom jo.4
SHRMBK 862070 5 20 54 13 8 45 0.9
a N SWRM6K 832327 6 21 55 13 9 44 0.8
& R SR =1t SWRWGK 862071 5 20 5 12 10 25 0.8
GODO STEEL, LTD.




INSPECTION CERTIFICATE

701-4264 B OE R B
IMBHPA N R BT 1 BH2602-1 =
LA P AT £ Sheet No. 164574-2-1
& RER! j S
A2V I ‘ B Date of Issue 2024. 4. 22
& A B ¥ |JIS G 3532 kMR )Xt 1v—72/
Specification|Low carbon steel wires KIRT 35 - S—HEE0  536-0041 xWiFﬁ&EEB #LITHIESS
T S5 — FRES TEL 06-6961-1751 (f%) ,; 78965176
Type SWM-P Wire Techno Ltd. ftd‘J:
R £E 5. 00mm 3-3-8 IMAZUKITA TSURUMI-KU OSARE: 5
ljé ar‘gter ' H ﬂ:&%ﬁﬁ%ﬁ-?ﬁaﬂ- 0A0506005
Quantity 2 B ==
% [=]i} B
\?’:igAhtE g2 3, 000. 00kg Manager of Quality Control. X)j _ Wéf/
meE | smse #y B s
Item Diameter Tenslle Reduction Twist Appear
" Sl\:l’/:‘;;h of %rea Test ance ﬂﬁm%% i3 =
Spec. 4.90 540 30 _ Charge No. Note
Lot. No. 5 10
10600016997-001 4.98 683 60 good good 703123
10600016997-002 4.98 710 60 good good 832051
10600016997-003 4. 98 121 60 good good 832051
bE T Taite] H N
%— :‘ fo— ~— 1
P T o 0)%E AT YRR IR P
i A "')'“.4' el
AA N 7> e{tan
. . =0 %A Chemical Compotision (%)
RUGHRT 4 ftE HISHE 5 C Si Vin P S
Mill Name Material |Charge No.| 1001 X100 1 1001 >100D 11000
SWRM15K 703123 14 16 51 12 12
SWRM15K 832051 14 19 54 14 13
SR EHRAEH

GODO STEEL, LTD.




701-4264
] LU R i3 P R T R AT £ BH2602-1

INSPECTION CERTIFICATE

m E R ®| R

Sheet No. 164574-1-1
PN : 7 B
hASHTILAERY B Date of Issue 2024. 4. 22
WO A K |JIS G 3532 kiR ket 21v—5745/
Specification|Low carbon steel wires KIELIH - - 538-0041 ARHMRRSRLITHIRESS
fa¥E - 08 avhyy— E%EG TEL 06-6961-1751 (f%) ~ i j
Type SWM-P Wire Techno Ltd. [f&37T -
w R 6. 00mm 3-3-8 IMAZUKITA TSURUMI-KU OSARE:528-0 PA
Déia;?;ter ' B A PE IR FRRRE L QA0506005
= 3
Quantity ey
4 IZII:IE B ﬁ%ﬂ
\?Ei?ht’g E 3, 000. 00kg Manager of Quality Control. X){ é%(%//ét/
#E | sEEms &Y © it e
Item Diameter Tensile Reduction Twist Appear
Sr:;eng;h of %rea Test ance FUEE =] i &=
mm mm,
Spec. 5. 90_" 540 - 30 _ Charge No. Note
Lot. No. 6.10
10600017003-001 5.96 627 64 good good 752069
10600017003-002 5. 96 633 64 good good 152071
10600017003-003 5.96 633 64 good good 752067
ED}E’ H [dt el e ﬁ ]
) 4
aml T el |
[ ! = VB R VLT A
HAENA O > Aoy ey PPIE A
Ay @ " U935 %5) Chemical Compotision (%)
<oFT G L c Si ™ P S
Mill Name Material | Charge No. 1>3<’1~0(1)B X£?0 3())2020 x}\?oz)o XIBO(‘)w
SWRM15K 752071 13 18 54 15 16
P ca SWRM15K 152067 14 18 53 15 13
&R REHRR it SHRM15K 752069 15 18 54 16 16
GODO STEEL, LTD.




0SAKA WORK

= =T

GODO STEE

. J . X
. = == @ V. — . O\ L
SOy gr: 50662426054 ﬂﬂ H *ﬁ E ni[ Eﬂ = < B & 8 Bk it St AR ER
s;pzl’i:r o -EH; AMERBRA 1-1-2, NISHIJIMA, NISHIYODOGAWA-KU, OSAKA, JAPAN
Commodi ty = &: ;ﬂéﬁﬂ (lffff‘/ﬂ'fﬂl) AWmEzEH B1TEH1&2%
Specification #|  #: JIS G 3112 $D295 :
Customer RER: BYrsEREHUERTIE/IRGEENK certificate No. REBA /S : 1020240602605
Shipper : Ship No.#8% : Date #47H : 2024/06/21
Destination 3B  H: MIBEIO— K :0621 68217
IWET:
Chemical Composition {b % Bk 5 (%)
S i ze Length | Quantity Mass Charge No. ¢ $i ™ P $
S 3 X10 X100 | X100 | X1000 | X1000
T & R | R B " kg. A B Max. [Max. [Max. [Max. |Max.
27 55 150 50 50
D6 14 14,259 862023 16 19 65 23 24
=L 14 14, 259
Tensile T Test Piace:JIS 2 Bend Test piFS=B| | | = = m |amw 2| 45
kS R i = EES RERE & S
S iz e Charge No. [y.ppstea [rs.simma| ez HFE '-. 5 l
.. 5[0, 2% H { 52 =N\
T & @ # N/mm2|  N/mm2 % ROLSD | | < )
o 295 440 600 i Angle 180 ° '
= ngle — e
D6 862023 378 53 30 500D BENA Bt
COBBERIRFEOTEL T,
g s O EE I R R

Head of Quality Control

.'."'Ti;ahsfﬁééﬁ?ﬂfthat the material described herein has been made in accordance with the rules of the contract.
- OES TS o TAEEh, ZOERBEHEESELTNACLEEHALEY.
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MM IR ELEAE

INSPECTION CERTIFICATE

RREREHRARTL

TOKYO STEEL MFG.CO.,LTD.

EcoVision2050

A4t T100-0013 HESTFRESBFMITAE7E 18 BIXMEALL (158

isfipﬁr% LL]Z&% #&Et%*i Head Office : Kesumigaseki Tokyu Bldg. (15F) , 3-7-1 Kesumigaseki, Chiyoda—u Tokyo 100-0013 Japan
BHE 2FHS contract o, 6D-40319 FEYHRES 1vice o, D-005428
Customer WASEEREAESH # 17 Boeteof lssus 2024, 6.18 IEIBES Cortificsto No. 415348
® A ' TER,
Commodi ty B E Customer REHYIEXE D,
- _ IER =
specification  JIS G 3112 SD295 BILES QA0607018 Projeot Name 3¢ ¢
- = Quantit “B|3RER Tensilo Test 3¢ 1 HRER %3 BEHAGE
— AELP gl imweotTest | TEHECEI
S &% E & B OB R85 [mus wre | BT ® Y 5% ® &
5| AN | AWM g R C ) derelts | Mield | ewtn | J_ s Reduction of Area %
Size Length . . Charge No. Mod WPa) | % | % |21 ][2]3 1 (2] 3| ave Remark
Bundles | Pieces PTier:ae Is Welgh{:kg) 505 | 440 16
MIN I-600 MIN
BLUE BAR D 10 6. OM 13 7280 | 24461 N3-1255 | 332 | 474 27 |G il G :
S-TOTAL 13 7280 | 24461 gl B 1 |
e o
S g
= A=
C O ERRERANEL T
v ey SEL E%"Ii%
J"\m { = :*“."
G-TOTAL 24461
1 GIEEER 4% Standard A:JIS Z 2241 B:ASTM EB/ESH C:EN10002-1 D: b 3 HRER 8 Standard A:JIS 7 2242 B:ASTH ASTO C:EN10045-1 D
ot a3 Dt R i AT T e i e
RRAK Spooinen K FBMAK Reotongular LIABBBE Round EERR tla o tpof stria 12m :bm
AT Gauge Lonth B:200m N:50m P:6d 0:5. 65750 B: . £ fouinal wergy 0:150) R:300) 8 / 27 both T:¥ U0
2 B Bond Test & Gidood 180" R=1.5D 4 AML- Bt 2 Visial ond Dlnesions & Eod
it % B % Chemical Composition (%) G RIEBERORE E IR o TRESh, TOBRBNLHRLTVSC LZHHLET.
#H B C SI| MN PP S | ] .| ) (| ! We hereby certify that above steels have been satisfactorily tested in accordance with the specification,
X100  X1000 X100 X1000  X10000
Charge No. 271 55 150 50 50
MAXMAX MAXMAXMAX
N3-1255 170 11| 51| 26/ 18

BT : T712-8585@ LM AW RaAL-1~1
OKAYAMA PLANT: 4~1-1, Minem|ee, Kurashiki-sity,
Okayama pref. 712-8685, Japan

BILTH

T X Tanote,

Chlef Inspeotor TSUDA KOJ1

Quality Control Sec. Okmyame Plent




HEET

No28¢Z41-1 JIS G3112

Rk Ensesy

i == T
a4 ]

ELRS B 8FH O 4
E3E 0766—84—6151 (X F)

1

]

B %  |Deformed Bar v -1 :

Lt

E
=

(i)

¥
&1

th B

[

IR (2 SREBH) |RTHER

RS 5 | 2 R BRE | O | = | C | i | Mo
x | E =+ N/m?| N/mi?| % % 1267 | X100 | X100 | X100
EXi k< %5 2255 249 —_ w15 PP <07 | 255 [zis0|=50 (580 | — |— [— |— |— =
L 2O m P kg ~ 00 1. &p
D13 5.0 2350 | 20059 | 30487 381 511 75 28 | goon!| 17| 18| @7| 23| 23|izs | 2B| 57 &| se —
D13 AER| 20089

oo
&g

A "x.‘\\"

SYAY.

BAENA T kLS5

lomlszhrtosLcr,

S ——

spE UL ERCTT

: ﬁ‘.juc:"I.tg'[

Ny

gL (Ceq) = C + Mn/6+ Si/24 + Ni/40 + Cr/5+Mo/4+V/14
NbREMEETEOD. BIMLTVEVEEE [-] tERLTVES,




1/1
BAEEHE JFE &8 %\ =4t

RERTHRk 5 CERTIFICATE No.i 44556 0 JFE Bars & Shapes Gorporation

ZEEE ) : INSPECTION CERTIFICATE o
;ﬂ&jj (;EE?SMI;; 595H09320500 Ik B BT
= K : 1
= #h) V7 EXEN) # AR B 1 T B -
T E 4 PROJECT NAME : 7£EARA TEL 086-447-4224
& 3 #&F SHIPPER ! ERiEE SRSt ML E BSHOJE DEALERSHIP: Z4-¢f4tr (k) R
i #  SPECIFICATION : JIS G 3112 SD295 HHA  SHIP DATE 20204 128 24H 0
A|AE3AER TENSILE TEST f‘:%l% 1t 2 A% 53
. " MRS - - R A5 5
pEEs | 85 ~F * ¥ B OB | sy SRS\ ERE BT CHEM1CAL COMPOSITION %
v.ray.s| T.S, Y.R. ;?g El | TEST ® l Si | Mn p [ S Ceq | IB Ceq
- 5 i N/mm2 Ko | 1g0° % 100 X 1000 X100 | X100
LOT No. SIZE QUANTITY MASS  yin [ a40- o= |MIN| R= [MAX |MAX |MAX |MAX |MAX
mn ke 295 600 16| 1. 5D 27 55 150 50 50
0-M0437 D16 X 5500 1, 200 364 497 24 GOOD ¥ 19 14 49 29 27| »
10, 296
0-M0437 D16 X 6000 - 600 364 497 24 GOOD | 19 14 49 29 27| ¢
5,616 /
0-M0437 D16 X 7000 4 600 364 497 24 GOOD 19 14 49 29 27 /
6, 540
A REF 22,452
%D REE 22,452
(& (KB R0 w|w
.- <R - . ¢ = < -
(D gay |G Z ABEE I REAPE L THY
BN % # (o) & Rray o EATYY BRI
N
Efﬁ/\’fj‘/ﬁﬁ%"i‘r HANAT O %R LSH.
- _ . WHE EA
ESRAITEEOREFITV., THICAKRLIEZ 2R T 5,
We hereby certify that the material described herein has heen tesied and inspecled with satisfactory resull in accordance with the requirement of the above specification. MANAGER OF
QUALITY ASSURANCE SEC.
MIZUSHIMA WORKS
K BRGERT =
=] Parin = 4 4 &
#Z&8 SURVEYOR MEEEELE




